A7
Fig. 7

FAKE ()

Steering device (1)

by
@)
YA

-
==q,
@)

\&

_J.‘e—‘ (@ é’f\

=] )
FEl ws £ &a | SEAEEER ]
No. Part No. Description Qty Seres No. Code No.
v 77 I R ERRF
1 2QD-210001 Steering wheel nut 1 70021760
2 XE-020-G00 VloE 1 -2006.9 11007935
XF-020-G00 Steering wheel 2006.9-
JS160-211001- FimE
3 000 Steering shaft 0 s
1 LA P4 37
4 GB893.1-86 Snap ring 37 2 20001854
& #i7& 1000904
5 GB276-82 Bearya 1000504 2 20001853
JS160-211000- ERERE
. 000 ke 1 70025154
Steering pipe
U 30DH-220003A 124 Boit 2 70009792
8 30DH-220004A £ Sleeve 2 70009793
HiF P4 20
9 GB894.1-86 Snap ring 20 > 20001852
JS160-210001- K Zig
10 000 Boit 1 70025153
N163-215000- KEFH
1 000 e, 1 70021943
N163-210004- B3
12 000 Washer 1 70021936
JS160-210002- R
13 000 Bolt 1 70025172
H 124 M6X12
14 GB67-85(A) Bolt MEX12 2 20003853
2E6 :
15 GB93-87 Washer 6 2 20000054
#HE6
16 GB97.1-85 Washer 6 2 20000785
0 EX)
17 GB93-87 Washer 8 2 20000026
L 121 M8X30
18 GB5783-86 Bolt M8X30 2 20000033

-12-




@s*; 7 ¢
F]g‘, 7

BRRE (2)
Steering device (I)

ftom Part No Description Q'ty Remarks or Code No.
No. : p Series No. 2
JS160-212000- VIR
19 000 Gimbal 1 70025173
JS160-213000- T i 6 [
20 000 Shalt assy 1 70025165
47 61905-Z
21 GB276-94 Bearing 61905.2 1 20003854
S5 25
22 GB894.1-86 Snap ring 25 1 20001181
JS160-214000- T e
23 000 Sisring pifie 1 70025174
2 M10X25
24 GB5783-86 Bolt M10X25 8 20000009
#E 10
25 GB93-87 Pl 8 20000003
0166-40502- WHEFF %
28 018-G00 Hydraulic switch : 11003001
27 JB982-77 1 12 1 20000366
Washer 12
SEE Fig. 7-A
423-7982-15-G00 1 SEE Fig. 7-B 11008369
28 s -2006.12
Steering gear SEE Fig. 7-A
423-7782-15-G00 1 SEE Fig. 7-B
2006.12-
$Z£T MBX6X2
29 GB828-88 Scrow MBXBX2 1 20003125
12
30 GB96-85 Ve 1 d 20001846

B




A 7-A
Fig. 7-A

g (—)
Steering Gear (I)

ftom Part No Description Q'ty Remarks or Code No
No. i P Series No. :
FPEBIHR 3X30
1 NO PART NO. Pin 3X30 1 1100836901 f
2 NO PART NO. Jaii Downside cover 1 1100836902
3 NO PART NO. ¥ T Rotor 1 1100836903
4 NO PART NO. % ¥ Stator g z
5 NO PART NO. FRAZAE shaft 1
6 NO PART NO. ba#t Plate 1
7 NO PART NO. EXzh%h Shaft 1 1100836907 &
8 NO PART NO. #4#4 Pin 1 1100836908 +
9 NO PART NO. #FA Spring 1 1100836909
10 NO PART NO. Nk 8 Ball 8 1 1100836910
1 NO PART NO. O #Ipg 8.75X1.8 2 1100836911
12 NO PART NO. Z P Valve seat 2 1100836912
13 NO PART NO. %k 5 Ball 5 2 1100836913
14 NO PART NO. NERE Ball seat 2 1100836914
15 NO PART NO. XEIEE Valve seat 2 1100836915
i EARET
16 NO PART NO. Adjvatio Ssow 2 DO NOT SUPPLY 1100836916
17 NO PART NO. $28 M10X1.25X110 7 SEPARATELY 1100836917
18 NO PART NO. 414 P8 10 Washer 10 7 1100836918
19 NO PART NO. O #IBE 79X2 1 1100836919
20 NO PART NO. O ZIpE 79X2 1 1100836919 §
21 NO PART NO. O AP 77.5X2.65 1 1100836920 e
22 NO PART NO. % Valve bush 1 1100836921 4,.
23 NO PART NO. 5 Valve i 1100836922 -
[2F2S
24 NO PART NO. Valve Body 1 1100836923 -
25 NO PART NO. K43 Snap ring 1 1100836924
T B A& ;|
26 NO PART NO. Neddie Bearing 1 1100836925
27 NO PART NO. JE$4% Spacer 177 1100836926 .
28 NO PART NO. X HIZH B X-rin il 1100836927 E
O A% HH
29 NO PART NO. O-ring 25.8X2.65 1 1100836928
30 NO PART NO. Safety valve bush 1 1100836929

-14 -



Haw (&)

B’ 7-A
Steering Gear (1)

Fig. 7-A

17

EFEREAFER

Fs ®
5 &R HE YrEleg
| ltem esias 5 Remarks or
No. Part No. Description Q'ty Satlee No. Code No.
ZERD
31| - NO PART NO. Safety valve 1 1100836930
32 |- NOPART NO. ﬁé‘ﬁf ® 1 1100836931
_ : A E@?& DO NOT SUPPLY
33 | NOPARTNO. Bolt, 1 SEPARATELY 1100836932
adjusting pressure :
BUEIR B
34 NO PART NO. Lokl nut 1 1100836933
ERREBE e
K1-STEERING pyiisi? “INC. -
K1 GEAR. Seal Kltg«;fa :teering 1 11,18-21,28,29 1100836934

-15 -




